

Report No.: 1203048940-01

Page 1 of 3

Client: WONDERFUL PLASTIC LIMITED PARTNERSHIP
259 Moo.12 T. Klongdan, A. Bangbor, Samuthprakarn 10550

Identification/ HDPE PLASTIC BAG

Model No(s):

Sample Receiving date: 2017-02-16

Testing Period: 2017-02-16 – 2017-02-28

Delivery condition: *Apparent good, Samples tested as received*

Test Specification:

Test result:

1. Microbiological Test

Refer to following page

For and on behalf of
TÜV Rheinland Thailand Ltd.

 

2017-02-28

Wilawan Sriprom / Manager

Date

Name/Position

Test result is drawn according to the kind and extent of tests performed.

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

Test Report No.: 1203048940-01

Page 2 of 3

Material list

Material No.	Material	Color	Location
M001	HDPE	Clear	Refer to photo

*Microbiological test

Test Item (s)	Method	Unit	Result (M001)
<i>Escherichia coli</i>	Based on FDA BAM Online (2013), Chapter 4	-/50 cm ²	Not detected
<i>Salmonella spp.</i>	Based on FDA BAM Online (2016), Chapter 5	-/50 cm ²	Not detected
<i>Staphylococcus aureus</i>	Based on FDA BAM Online (2016), Chapter 12	-/50 cm ²	Not detected
Coliforms	Based on FDA BAM Online (2013), Chapter 4	-/50 cm ²	Not detected
<i>Clostridium perfringens</i>	Based on FDA BAM Online (2001), Chapter 16	-/50 cm ²	Not detected

 Abbreviation: -/50 cm² denotes per 50 square centimeter

Remark: * The test item was subcontracted to external lab.

Test Report No.: 1203048940-01

Page 3 of 3

Sample Photo:



-END-